
PI-108 (G861) 
 



 

 
 

 

  1.Main Frame (G861) ..............................................  2 

  2.Paper Feed Unit 1 (G861) ....................................  4 

  3.Paper Feed Unit 2 (G861) ....................................  6 

  4.Drinving unit (G861) .............................................  8 

  5.Harness (G861)................................................... 10 

Parts Index .............................................................. 13 

PI-108 (G861) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

September ,1 ' 2005 



2 

 

1.Main Frame (G861) 

D

A
11

18

13

C

20

18

15

A

6

8

21B

20

22

21

1 21

C

D

10

7

23

18

16

E

E

5
F

4

2

3

24

23

14 F

17

12

18

9

19

20

B

21



3 

 1 G858 1373  Photo Refiection Sensor 1 

 2 G858 1336  Paper Feed Tray 1 

 3 G858 1058  Label 1 

 4 G858 1338  Alignment Plate F 1 

 5 G858 1339  Alignment Plate R 1 

 6 G858 1319  Plate 1 

 7 G858 1342  Plate 1 

 8 G858 1344  Guide Shaft 1 

 9 G858 1374  Photo Refiection Sensor 1 

 10 G858 1346  Sticking Part 1 

 11 G858 1347  Operation Sheet 1 

 12 G858 1332  Paper Feed Cover 1 

 13 G858 1340  Cover 1 

 14 G858 1337  Paper Feed Board 1 

 15 G858 1423  Rack 1 

 16 G858 1399  Gear 1 

 17 G858 1397  Rack 1 

 18 G850 1016  Tapping Screw With Washer M3x8 3 

 19 G858 1012  Screw M3x12 1 

 20 G858 1002  Truss Screw M4x6 3 

 21 G850 1026  D4 Retaining Ring-E 4 

 22 G850 1006  Screw M3x10 1 

 23 G858 1003  Truss Screw M4x6 2 

 24 G858 1011  Screw M3x6 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.Main Frame (G861) 



4 

 

 

2.Paper Feed Unit 1 (G861) 

21

25

31

20

23

30
25

7

10

A

25

29

15

26

11

13 14

1

2

3

5

10

6
26

11

25

28
16

18

25

A

22

426

14

12

24

29
9

25

19

8

17

10

27

31

25



5 

 1 G858 1370  Gear 1 

 2 G858 1415  Reverse Roller 1 

 3 G858 1317  Roller 1 

 4 G858 1343  Sheet 1 

 5 G858 1381  Separation Oscillate Shaft/L 1 

 6 G858 1372  Gear 1 

 7 G858 1371  Gear 1 

 8 G858 1421  Torque Limiter 1 

 9 G858 1380  Separation Oscillate Shaft/R 1 

 10 G850 1142  Fixing Ring 3 

 11 G858 1365  Spacer 2 

 12 G858 1316  DFP Unit 1 

 13 G858 1330  DFP Spring 1 

 14 G858 1052  Oil-less Metal 2 

 15 G858 1322  pF Guide Plate 1 

 16 G858 1331  Paper Feed Cover Plate 1 

 17 G858 1060  Pin 2 

 18 G858 1328  Paper Lift-up Plate 1 

 19 G858 1329  Reversal Side Plate 1 

 20 G858 1320  Separate Standard Plate 1 

 21 G858 1335  Actuator 1 

 22 G858 1377  Separation Mount Plate 1 

 23 G858 1379  Paper Lift-up Plate 1 

 24 G858 1345  Guide Sheet 1 

 25 G850 1008  Screw With Washer M3x6 7 

 26 G850 1027  D6 Retaining Ring-E 3 

 27 G858 1030  Spring Pin D3x16 1 

 28 G850 1007  Screw With Washer M3x4 1 

 29 G850 1013  Screw With Washer M4x6 2 

 30 G850 1026  D4 Retaining Ring-E 1 

 31 G850 1005  Screw M3x6 2 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

2.Paper Feed Unit 1 (G861) 



6 

 

 

3.Paper Feed Unit 2 (G861) 

17

A

25

31

33

28

26

35D

33

35

36

19

16

4

33
7

3

24 A

2

7
23

16

D

1434
7

35

13

3

8

3
7

15

1

30

3
33

7

18

17

32 17

23

12
B

35

32

27

B

9

33

33

6

11

9

33

10
5

6
5 33

29

21

22

20
C

35

35

C



7 

 1 G858 1411  Transport Roller:Ass'y 1 

 2 G858 1333  Sticking Part 1 

 3 G858 1395  Holder 4 

 4 G858 1422  Paper Feed Shaft/1 1 

 5 G858 1053  Pulley 2 

 6 G858 1363  Roller Collar 2 

 7 G850 1142  Fixing Ring 5 

 8 G858 1334  Paper Feed Oscillate Plate 1 

 9 G858 1400  Pin 2 

 10 G858 1390  Transport Belt 1 

 11 G858 1382  Paper Feed Oscillate Shaft/R 1 

 12 G858 1378  Positioning Plate/R 1 

 13 G858 1412  Transport Roller:Ass'y 1 

 14 G858 1414  Transport Roller 1 

 15 G858 1413  Transport Roller 1 

 16 G858 1325  PD Actuator 2 

 17 G850 1070  Photo Sensor 3 

 18 G858 1321  Paper Feeding Plate 1 

 19 G858 1323  pF Guide Plate 1 

 20 G858 1386  Sensor Fixed Plate 1 

 21 G858 1416  Sensor Pressure Spring 1 

 22 G858 1427  Paper Conveyance Actuator 1 

 23 G858 1315  Package 2 

 24 G850 1069  Fns Solenoid Ass'y 1 

 25 G858 1384  Paper Feed Lift-up Spring 1 

 26 G858 1385  Solenoid Connecting Plate 1 

 27 G858 1324  pF Guide Plate 1 

 28 G858 1383  Paper Feed Rocking Plate 1 

 29 G858 1030  Spring Pin D3x16 1 

 30 G850 1011  Screw With Washer M3x10 1 

 31 G858 1024  D3 Grip Ring 1 

 32 G850 1006  Screw M3x10 2 

 33 G850 1026  D4 Retaining Ring-E 7 

 34 G850 1007  Screw With Washer M3x4 1 

 35 G850 1008  Screw With Washer M3x6 6 

 36 G858 1014  Screw M4x12 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

3.Paper Feed Unit 2 (G861) 



8 

 

 

4.Drinving unit (G861) 

31
20

5

5

22

23

23
1

3

22

2

6

15

22

25

4

24

3
9

7

24

8

10

26

24

23

31

1

23

23

14

1

31

17

11

12

18

16

23
13

27

23

19

23

24

21

Section 2

Section 3



9 

 1 G850 1074  Metal Clamp 4 

 2 G858 1327  Paper Feed Regulating Block 1 

 3 G858 1392  Pin 3 

 4 G850 1070  Photo Sensor 1 

 5 G858 1420  Package 2 

 6 G858 1341  Clutch Fixed Plate 1 

 7 G850 1231  Paper Lift-up Gear 1 

 8 G858 1418  Gear 1 

 9 G858 1417  Gear 1 

 10 G850 1232  Paper Lift-up Gear 1 

 11 G858 1348  Gear 1 

 12 G858 1326  Pressure Roller 1 

 13 G858 1391  Spring Clutch 1 

 14 G858 1408  Gear 1 

 15 G858 1389  Gear 1 

 16 G858 1318  Micro Motor 1 

 17 G858 1405  Collar 1 

 18 G858 1407  Gear 1 

 19 G858 1349  Gear 1 

 20 G858 1394  Parallel Pin 1 

 21 G858 1450  Spacer 1 

 22 G850 1008  Screw With Washer M3x6 5 

 23 G850 1027  D6 Retaining Ring-E 9 

 24 G850 1026  D4 Retaining Ring-E 4 

 25 G858 1014  Screw M4x12 1 

 26 G850 1004  Screw M2.6x4 1 

 27 G858 1000  Screw M3x4 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

4.Drinving unit (G861) 



10 

 

 

5.Harness (G861) 

CN52

CN53

CN301 CN302

CN51

CN354

CN358

CN353 CN359

CN303

CN352

CN351

1



11 

 1 G858 1350  Fns Wiring/1 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

5.Harness (G861) 



 

 

Parts Index 



14 

G850 1004  Screw M2.6x4   9 -  26 

G850 1005  Screw M3x6   5 -  31 

G850 1006  Screw M3x10   3 -  22 

G850 1006  Screw M3x10   7 -  32 

G850 1007  Screw With Washer M3x4   5 -  28 

G850 1007  Screw With Washer M3x4   7 -  34 

G850 1008  Screw With Washer M3x6   9 -  22 

G850 1008  Screw With Washer M3x6   5 -  25 

G850 1008  Screw With Washer M3x6   7 -  35 

G850 1011  Screw With Washer M3x10   7 -  30 

G850 1013  Screw With Washer M4x6   5 -  29 

G850 1016  Tapping Screw With Washer M3x8   3 -  18 

G850 1026  D4 Retaining Ring-E   5 -  30 

G850 1026  D4 Retaining Ring-E   7 -  33 

G850 1026  D4 Retaining Ring-E   9 -  24 

G850 1026  D4 Retaining Ring-E   3 -  21 

G850 1027  D6 Retaining Ring-E   9 -  23 

G850 1027  D6 Retaining Ring-E   5 -  26 

G850 1069  Fns Solenoid Ass'y   7 -  24 

G850 1070  Photo Sensor   7 -  17 

G850 1070  Photo Sensor   9 -   4 

G850 1074  Metal Clamp   9 -   1 

G850 1142  Fixing Ring   7 -   7 

G850 1142  Fixing Ring   5 -  10 

G850 1231  Paper Lift-up Gear   9 -   7 

G850 1232  Paper Lift-up Gear   9 -  10 

G858 1000  Screw M3x4   9 -  27 

G858 1002  Truss Screw M4x6   3 -  20 

G858 1003  Truss Screw M4x6   3 -  23 

G858 1011  Screw M3x6   3 -  24 

G858 1012  Screw M3x12   3 -  19 

G858 1014  Screw M4x12   7 -  36 

G858 1014  Screw M4x12   9 -  25 

G858 1024  D3 Grip Ring   7 -  31 

G858 1030  Spring Pin D3x16   5 -  27 

G858 1030  Spring Pin D3x16   7 -  29 

G858 1052  Oil-less Metal   5 -  14 

G858 1053  Pulley   7 -   5 

G858 1058  Label   3 -   3 

G858 1060  Pin   5 -  17 

G858 1315  Package   7 -  23 

G858 1316  DFP Unit   5 -  12 

G858 1317  Roller   5 -   3 

G858 1318  Micro Motor   9 -  16 

G858 1319  Plate   3 -   6 

G858 1320  Separate Standard Plate   5 -  20 

G858 1321  Paper Feeding Plate   7 -  18 

G858 1322  pF Guide Plate   5 -  15 

G858 1323  pF Guide Plate   7 -  19 

G858 1324  pF Guide Plate   7 -  27 

G858 1325  PD Actuator   7 -  16 

G858 1326  Pressure Roller   9 -  12 

G858 1327  Paper Feed Regulating Block   9 -   2 

G858 1328  Paper Lift-up Plate   5 -  18 

G858 1329  Reversal Side Plate   5 -  19 

G858 1330  DFP Spring   5 -  13 

G858 1331  Paper Feed Cover Plate   5 -  16 

G858 1332  Paper Feed Cover   3 -  12 

G858 1333  Sticking Part   7 -   2 

G858 1334  Paper Feed Oscillate Plate   7 -   8 

G858 1335  Actuator   5 -  21 

G858 1336  Paper Feed Tray   3 -   2 

G858 1337  Paper Feed Board   3 -  14 

G858 1338  Alignment Plate F   3 -   4 

G858 1339  Alignment Plate R   3 -   5 

G858 1340  Cover   3 -  13 

G858 1341  Clutch Fixed Plate   9 -   6 

G858 1342  Plate   3 -   7 

G858 1343  Sheet   5 -   4 

G858 1344  Guide Shaft   3 -   8 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



15 

G858 1345  Guide Sheet   5 -  24 

G858 1346  Sticking Part   3 -  10 

G858 1347  Operation Sheet   3 -  11 

G858 1348  Gear   9 -  11 

G858 1349  Gear   9 -  19 

G858 1350  Fns Wiring/1  11 -   1 

G858 1363  Roller Collar   7 -   6 

G858 1365  Spacer   5 -  11 

G858 1370  Gear   5 -   1 

G858 1371  Gear   5 -   7 

G858 1372  Gear   5 -   6 

G858 1373  Photo Refiection Sensor   3 -   1 

G858 1374  Photo Refiection Sensor   3 -   9 

G858 1377  Separation Mount Plate   5 -  22 

G858 1378  Positioning Plate/R   7 -  12 

G858 1379  Paper Lift-up Plate   5 -  23 

G858 1380  Separation Oscillate Shaft/R   5 -   9 

G858 1381  Separation Oscillate Shaft/L   5 -   5 

G858 1382  Paper Feed Oscillate Shaft/R   7 -  11 

G858 1383  Paper Feed Rocking Plate   7 -  28 

G858 1384  Paper Feed Lift-up Spring   7 -  25 

G858 1385  Solenoid Connecting Plate   7 -  26 

G858 1386  Sensor Fixed Plate   7 -  20 

G858 1389  Gear   9 -  15 

G858 1390  Transport Belt   7 -  10 

G858 1391  Spring Clutch   9 -  13 

G858 1392  Pin   9 -   3 

G858 1394  Parallel Pin   9 -  20 

G858 1395  Holder   7 -   3 

G858 1397  Rack   3 -  17 

G858 1399  Gear   3 -  16 

G858 1400  Pin   7 -   9 

G858 1405  Collar   9 -  17 

G858 1407  Gear   9 -  18 

G858 1408  Gear   9 -  14 

G858 1411  Transport Roller:Ass'y   7 -   1 

G858 1412  Transport Roller:Ass'y   7 -  13 

G858 1413  Transport Roller   7 -  15 

G858 1414  Transport Roller   7 -  14 

G858 1415  Reverse Roller   5 -   2 

G858 1416  Sensor Pressure Spring   7 -  21 

G858 1417  Gear   9 -   9 

G858 1418  Gear   9 -   8 

G858 1420  Package   9 -   5 

G858 1421  Torque Limiter   5 -   8 

G858 1422  Paper Feed Shaft/1   7 -   4 

G858 1423  Rack   3 -  15 

G858 1427  Paper Conveyance Actuator   7 -  22 

G858 1450  Spacer   9 -  21 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	1.Main Frame (G861) 
	2.Paper Feed Unit 1 (G861) 
	3.Paper Feed Unit 2 (G861) 
	4.Drinving unit (G861) 
	5.Harness (G861) 
	Parts Index 

